



Pos	Part Number	Description	Additional Text	Quantity
1	6110701300033A	FUEL TANK SD-R 07		1.00
8	0025060126	HH collar screw M6x12 TX30		4.00
9	61007014000	SPACER FUEL TANK 05		2.00
10	61007025000	BRACKET FUEL TANK 05		2.00
11	61007027000	RUBBER BEARING FUEL TANK 05		2.00
12	61007026000	SPECIAL SCREW M10X36 AH 05		2.00
13	61007065000	collar bushing, front tank hol		2.00
14	61007060000	collar bushing, bearing, outsi		1.00

15	0912080403	AH collar screw DIN0912 M8x40		1.00
16	60007008051	SEAL. FLANGE F.TANK INSERT 03		1.00
17	60007008150	TANK INSERT 05		1.00
18	60007008052	SEAL. RING F. TANK INSERT 03		1.00
19	61007008000	TANK PLUG CPL. 05		1.00
20	0912050083	SHCS DIN 912 M5x8		3.00
21	0912050123	AH SCREW DIN0912-M 5X12		1.00
22	0912050303	AH SCREW DIN0912-M 5X30		3.00
23	40011166100	KEY BLANK LC4/DUKE/LC8		0.00
25	60007024000	CONNECT.PIECE F.OVERFLOW M7 03		2.00
26	60007024050	GASKET FOR CONNECTING PIECE 03		2.00
27	60007026001	HOSE NBR 5,4X9,4 PER METER	ONLY FOR USA	0.00
30	58207080200	GAS LEVEL SENSOR 07		1.00
31	0912050163	AH collar screw DIN 912 M5x16		2.00
32	61011094000	CABLE TIE WITH PLUG M6		2.00
37	61107148007	SPACER BUSHING SEAT 7MM 07		4.00
38	61107148015	SPACER BUSHING SEAT 15MM 07		4.00
40*	6110805000020B	SPOILER L/S WHITE	WITH DECAL	1.00
41*	6110805100020B	SPOILER R/S WHITE	WITH DECAL	1.00
42	60008045000	SPECIAL WASHER D=16,5MM 03		8.00
43	0012060123	AH SCREW DIN6912 M6X12		4.00
44	0024060136	HH collar screw M6x13 TX30		4.00
45	54603048100	clip nut M6		2.00
46	61108050050	INNER COVER SPOILER LEFT 07		1.00
47	61108051050	INNER COVER SPOILER RIGHT 07		1.00
48	0021060003	Washer DIN9021-A 6.4	ONLY USA	2.00
50	0016050121	SCREW FOR PLASTIC 50X12	BLACK	3.00
51	50235033300	SNAP-NUT HOLDER M6 KP142		2.00
52*	6100802014420B	FRONT-END SPOILER CPL. WHITE	WITH DECAL	1.00
53	61008020150	THERMAL PROTECTION FOIL 07		1.00
54	0012060164	AH SCREW DIN6912 M6X16 SL		2.00
56	0017060203	EJOT PT SCREW K60X20 WS=6	MXC, EXC	2.00
57	0081050181	SCREW FOR PLASTIC K50X18 T20	300 TPI Erzbergrodeo	2.00
58	61107147060	LATCH SEAT SUPPORT 07		1.00
59	61107147000	SEAT SUPPORT 07		1.00
60	61107140000	SEAT 07		1.00
61	58407040060	PLUG FOR SEAT		6.00
70	0984060163	AH SCREW DIN6912-M 6X16	WITH LOW HEAD	4.00
71	0984060203	AH SCREW DIN6912-M 6X20 8.8		4.00
72	0012060303	AH SCREW DIN6912 M6X30 8.8		4.00

* = New part